

療法名	薬剤名	投与量	1クール
CBDCA+VP-16療法	エトポシド	80mg/m <sup>2</sup>	21日
	カルボプラチン	AUC = 5	
CDDP+ weekly CPT-11療法	イリノテカン	60mg/m <sup>2</sup>	28日
	シスプラチン	60mg/m <sup>2</sup>	
CDDP+VP-16療法	エトポシド	100mg/m <sup>2</sup>	21日
	シスプラチン	80mg/m <sup>2</sup>	